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M RIER R SRd Y R TR &2 F23R (The following sample(s) was/were submitted and identified by/on
behalf of the applicant as) :

siﬁlr&j% (Sample Submitted By) : o AE W Ewix3 T2 @ (FORMOSA PLASTICS CORPORATION)
Z #-(Sample Description) : TAISOX LLDPE INJECTION GRADE POLYMER ( & % LLDPES+ ) s % & =)/ 3470

Jf?\ =4 %5.(Style/Item No. ) : 3470 ~ 3490 ~ 3830U ~ 3840 ~ 3840U ~ 3440 ~ 3450 ~ 3460
# =455 (Lot No.) -

&1 F (Sample Material) : LLDPE
#:¢ p ¥ (Manufacturing Date) T -
7% 8 B (Thermal Resistance :100°C
Temperature)
Jz i p #5 (Sample Receiving Date) ¢ 2019/01/03
R:EE R (Testing Period) ;2019701703 TO 2019/01/14

B2 £ (Test Requested)
RHEApT S FARSEFELEFES AFA RS (102.08.209%4% & 3 5102135014654 3 & )& 7R3, RIFEA
p éﬁ-%‘iﬁi?ﬂ%ﬁﬁ*% %, / As spec1fled by client, with reference to Sanitation Standard for Food Utensils,
Containers and Packages (MOHW Food No. 1021350146 was amended on 2013/08/20) to conduct test. Please refer
to result table for testing item(s).

PR % % (Test Results) : # 4R T - F (Please refer to following pages).
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P2 % (Test Results)

B3EF% = (PART NAME)No. 1 : Ly & s+ (TRANSLUCENT-WHITE PLASTIC SHEET (3470))
- g . 5 v
(Tfif Iiepms) (Unit) gjliho:i) LoQ (Rgz‘lit) Lini®
4 / Lead (Pb) PPN |ikfh & S B2 ~ 5B~ & EHRB 2R 5 nd 100

¢ F(PE) % a2 thsk (107£97 17p tF
$£a8F %1071901780%5L =2 ) » 12 ICP-
AES~ +7. / According to Methods of
Test for Food Utensils, Containers

4% / Cadmium (Cd) ppn |and Packages - Test of Polyethylene 0.5 n.d. 100
(PE) Plastic Products (MOHW Food
No. 1071901780 announced, Sep 17
2018). Analysis was performed by

ICP-AES.
FaEpaa £ E-Ck, 95C, 30448) / ppm 3 n.d. 10
Potassium permanganate consumption-
(water, 95°C, 30 min)
=R R-Ck, 95°C, 30448) / ppm | EEEL CFE - EREK T 2R 10 n.d. 30
Evaporation residue-(water, 95°C, 30 e F(PE)E g2 & (10797 17p
min) a3 5107190178052 =2 ). /
§§%§5§357(4%ﬁ§ﬁ§, 95°C, 304 4) / ppm  |According to Methods of Test for 10 n.d. 30
Evaporation residue-(4% acetic acid, Food Utensils, Containers and
95°C, 30 min) Packages - Test of Polyethylene
FEAB-(L A%, 256C, 1] B) / ppn |(PE) Plastic Products (MOHW Food 10 n. d. 30 (*1)
Evaporation residue-(n-Heptane, 25°C, No. 1071901780 announced, Sep 17
1 hr) 2018).
A AR-QQ0%FW, 60°C, 304 48) / ppm 10 n.d. 30

Evaporation residue-(20% alcohol,
60°C, 30 min)
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ﬁ*“i—‘“ﬁ‘& (2-2 2 Aopa (T A=, ppm 0.05 n. d. 1.5
25°C, 1/ ) / DEHP (Di-(2-ethylhexyl)
phthalate) (CAS No. : 117-81-7) (n-
Heptane, 25°C, 1 hr)
AFZREEC 7Ry (& A%, 20°C, 1)} A)| ppm 0.05 n. d. 0.3
/ DBP (Di-n-butyl phthalate) (CAS No. :
84-74-2) (n-Heptane, 25°C, 1 hr)
MEFZ PR ¥R (2 A%, 256C, 1) ppm fz;}fgagrsg LN - AN S I 0.05 n.d. 30
F%) / BBP (Butyl Benzyl phthalate) War2 tesk (107210 4p s 3 %

(CAS No. : 85-68-7) (n-Heptane, 25°C, 1 107190198355 2 2.), 14 f 4p k& 45/ 5 3
hr) &t . / According to Methods of

MEF-PR- EFA (&A%, 256, 1) ppm |Test for Food Utensils, Containers 0.5 n.d. 9
) / DIDP (Diisodecyl phthalate) (CAS and Packages - Test of Plastics

0.: 26761-40-0; 68515-49-1) (n- (MOHW Food No. 1071901983

Heptane, 25°C, 1 hr) announced, Oct 04, 2018). Analysis

¥ - 9pR- BIf (&A%, 25°C, 14 | ppm |was performed by GC/MS. 0.5 n. d. 9
) / DINP (Diisononyl phthalate) (CAS

0.: 28553-12-0; 68515-48-0) (n-

Heptane, 25°C, 1 hr)

e o po (2-0 A A)Fy (2 A%, 25T, ppm 0.05 n. d. 18
1-] %) / DEHA (Di-2-ethylhexyl

Adipate) (CAS No.: 103-23-1) (n-

Heptane, 25°C, 1 hr)

a0, For Tcmronis Forman dcumaa ey 1o Torme and Conditions Tor Electiom. Docurmonts Bt e e e Attention Ts
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P
BlsEE P ¥ R DL @;iﬂ L
(Test Items) (Unit) (Method) Yo 1 (Limit)
£ & B g )-(npp s, 95°C, 304 48) ppm |EIREEFBE ~F R~ %K R - <1 1
/ Heavy metal (as Pb)-(4% acetic acid, e f(PE)E g2 & (10797 17p
95°C, 30 min) #£83 %107190178052 =2 ). /
According to Methods of Test for
Food Utensils, Containers and
Packages - Test of Polyethylene
(PE) Plastic Products (MOHW Food
No. 1071901780 announced, Sep 17
2018).
RI387F 'y R3a & i
RIFRIR bl USSR RE
(Test Items) (Unit) (Method) DL (Rgz”it) (Limit)
A¥ - v - (2-0 e A)fy / DEHP (Di- % 0.003 n. d. 0.1
(2-ethylhexyl) phthalate) (CAS No. :
117-81-7)
AFZ " EEZ 7 By / DBP (Di-n-butyl % 0.003 n. d. 0.1
phthalate) (CAS No.: 84-74-2)
HFZ- BT F Y Ay / BBP (Butyl Benzyl % 0.003 n. d. 0
phthalate) (CAS No.: 85-68-7)
e Lo % - 3 0
Mi_am_i¢&1{W®(?noam % S AEONS 15138-1 (R BI01E) » 11 F 4p 0.003 n.d. 0
phthalate) (CAS No.: 117-84-0) e .
———— - — - R A7/ B ¥ &Rl / According to CNS
#EF- "= B3y / DINP (Diisononyl % 15138-1 (2012). Analysis was 0.01 n.d. 0
phthalate) (CAS No.: 28553-12-0; performed by GC/MS.
68515-48-0)
AFZ P EEC " Ay / DMP (Dimethyl % 0.003 n. d. 0
phthalate) (CAS No.: 131-11-3)
AF- P £ %Ay / DIDP (Diisodecyl % 0.01 n. d. 0
phthalate) (CAS No.: 26761-40-0;
68515-49-1)
MY - ? - ¢ fy / DEP (Diethyl % 0.003 n. d. 0
phthalate) (CAS No.: 84-66-2)
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# 3z (Note) :
1. 0.1wt% = 1000ppm
2. LOQ = Limit of Quantification (Z E4*Y) ; MDL = Method Detection Limit (= i* #pl4&*2&) ; DL = Detection
Limit( i pl4&*2)
n.d. = Not Detected (& # ) = -|'** (less than) LOQ / MDL / DL
CK1): &4t g 2 mpenit & 2% 7 B ~ & 2 (For containers and packages for oils and fatty foods. )
"-" = Not Regulated (& *ﬁﬁfé m)

ﬂ$$4ﬁfi TLERFEPRELEE > P AT L2 A% o (The test
report merely reflects the test results of the consigned matters of the
client and is not a certification of the legitimacy of the related products. )

cnm.-b_oo
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¥ REYP Ay REHRT O REAFERERPIZ &/, X
(The tested sample / part is marked by an arrow if it’s shown on the photo. )

¥k 44 2 & (End of Report) *x

Terms-an
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